searron as. FCC RF Test Report

Report No. : FG1IN1013-03G

FR1 n77 / 50MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB24

Spectrum

Ref Level 30.00 dBm  Offset 12.99 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

oOffset 12.99 dg Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Fheck PAES SPURIGHIE GHEEKABS PAES
! 5 ABS ine S s PABS
20 dhiffe_BPURIOUS | INE_ABS PASS o0 ghine _$PURIOUS LINE_ABS | P
10 dem \ 10d8 ﬁ
0 dém \ 0 dBm ‘r
-10 dBm -10 dem l
SPURIOUS_LINE_ABS_ J \ /\
20 dem j % 20 dBm f \
-30 dBm i \\ -30 den h} A
-40 dBm ’\\N{ { 0 de
‘ I v
-50 dBm vy u wan | il "
-50 dBm -60 dBm
Start 3.43 GHz 12004 pts Stop 3.5 GHz J||[ start 3.5 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  atimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | alimit
3,430 GHz 3.445 GHz 1.000 MHz 344377 GHz -41.67 dBm -28.67 dB 3.500 GHz 3.550 GHz 100,000 kHz 3.54B863 GHz 16.21 dBm -13.79 db
3.445 GHz 3.448 GHz 500.000 kHz 3.44897 GHz -27.27 dBm -14.27 dB 3,550 GHz 3,551 GHz 200,000 kHz 3.55000 GHz -28.42 dBém -15.42 dB
3,449 GHz 3.450 GHz 200,000 kHz 3.45000 GHz -26.77 dBm -13.77 dB 3,661 GHz 3,555 GHz £00.000 kHz 3.55103 GHz -25.96 dbm ~12.96 dB
3,450 GHz 3.500 GHz 100.000 kHz 345109 GHz 15.18 dBm -14.82 dB 3,555 GHz 3,575 GHz 1.000 MHz 3.55506 GHz -41,44 dBm -20.44 dB
) -
Il ( ) ) [ -
08 Date: 30.DE

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum :E' Spectrum
Ref Level 30.00 dBm  Offset 12.99 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 12.99 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit ¢theck PASS SPURIGMIE QHAEKABS PASS
20 diie _$PURIOUS INE_ABY PASS o0 ghihe _$PURIOUS LINE ABS PABS
10 dem: 10 dB
0 dem 0 dem
A Ah A i’ - YN TR 7 A i A Yoyl
R R M A i e T o b L YT R TN R, AR,
-10 dBm 10 dBrm: s al
SPURIOUS_LINE _ABS_ l |
-20 dBm } 0 derm 1
-30 dBm: 130 dBr
\ o an \ Nm
-50 dBm sod
-60 dam -60 demm
Start 3.43 GHz 12004 pts Stop 3.5 GHz Start 3.5 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs | Alimit__| Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.430 GHz 3.445 GHz 1.000 MHz 3.44428 GHz -32.12 dBm -18.12 dB 3.500 GHz 3,550 GHz 100,000 kHz 3.51626 GHz -3.02 dém -33.02 dB
3.445 GHz 3.449 GHz £00.000 kHz 3.44533 GHz -34.08 dBm -21.08 d8 3,550 GHz 3,551 GHz 200.000 kHz 3.55020 GHz -40,45 dém -27.45 dB
3.449 GHz 3.450 GHz 200,000 kHz 344991 GHz -40.24 dBm -27.24.dB 3,561 GHz 3,555 GHz 500.000 kHz 3.55341 GHz -34,22 dém -21.22 dB
3.450 GHz 3.500 GHz 100,000 kHz 3.47367 GHz -2.97 dém -32.97 dB 3,565 cHz 2575 oHe 1,000 MH= 355797 GHe 3249 dBm 1949 dB
T ~
I ( N ) .
Date: 30 2021 08:40:14 30. DaraaiaT

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ16SR

Page Number 1 A27 of A51
Report Issued Date : Jan. 06, 2022
Report Version : Rev. 01




searron as. FCC RF Test Report

Report No. : FG1IN1013-03G

FR1 n77 / 50MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB24

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.99 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

oOffset 12.99 dg Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURDGIG CHSEKARS, PABS
! 5 ABS ine S s PABS
20 dhiffe_BPURIOUS | INE_ABS PASS o0 ghine _$PURIOUS LINE_ABS | P
10 dem l 10d8 ﬁ
0 dém { 0 dBm ”
-10 dBm -10 dem
SPURIOUS_LINE_ABS_ II "\
20 dem T 20 dBm
Il R
-30 dBm { \ -30 den H
40 dBm *L F 40 dB A
-50 dBm = 1 _-AD d ——
-50 dBm -60 dBm
Start 3.43 GHz 12004 pts Stop 3.5 GHz J||[ start 3.5 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  atimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aLimit
3,430 GHz 3.445 GHz 1.000 MHz 344490 GHz -42.17 dBm -20.17 dB 3.500 GHz 3.550 GHz 100,000 kHz 3.54886 GHz 13.42 dBm -16.58 db
3.445 GHz 3.448 GHz 500.000 kHz 3.44896 GHz -29.28 dBm -16.29 dB 3,550 GHz 3,551 GHz 200,000 kHz 3.55000 GHz -30.27 deém -17.27 dB
3,449 GHz 3.450 GHz 200,000 kHz 3.44999 GHz -30.64 dBm -17.64 dB 3,661 GHz 3,555 GHz £00.000 kHz 3.55107 GHz -29.54 dbm ~16.54 dB
3.450 GHz 3.500 GHz 100.000 kHz 345124 GHz 14.18 dBm -15.82 dB 3,555 GHz 3,575 GHz 1.000 MHz 3.55630 GHz -42,05 dBm -20,05 dB
) -
Il ( ) ) [ -
08 Date: 30.DE

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.99 dBb Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.99 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIE CHEEKARS PAES
20 dhiffe_BPURIOUS | INE_ABS PASS o0 dhine _$PURIOUS_LINE_ABS PABS
10 dem 10d8
0 dem 0 dém
10 dam A AN A AR WAL A A il ity
SPURIOUS_LINE_ABS_ l
-20 dBm ‘
-30 dBm
| st _
-50 dBm
-60 dBm -60 dBm
Start 3.43 GHz 12004 pts Stop 3.5 GHz Start 3.5 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | Alimit___| Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.430 GHz 3.445 GHz 1.000 MHz 344493 GHz -33.75 dBm -20.75 dB 3.500 GHz 3.550 GHz 100,000 kHz 3.51044 GHz -5.58 dém -35.58 dB
3,445 GHz 3.449 GHz 500,000 kHz 3.44582 GHz -35.37 dBm -22.37 dB 3,550 GHz 3,551 GHz 200,000 kHz 3.55091 GHz -43.14 dBm -30.14 dB
3.449 GHz 3.450 GHz 200.000 kHz 344557 GHz -40.80 dBm -27.80 dB 3.551 GHz 3.555 GHz £00.000 kHz 3.55303 GHz -35.06 dBm -22.06 dB
3,450 GHz 3.500 GHz 100.000 kHz 3.47387 GHz -4.10 dBm -34.10 dB 3,555 GHz 3,575 GHz 1,000 MHz 3.55546 GHz -34.35 dBm -21.85 dB
\ ~
Il ( ) ) -
Date: 30 2021 08:41:03 30.
Sporton International (Kunshan) Inc. Page Number : A28 of A51

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZ16SR

Report Issued Date : Jan. 06, 2022

Report Version : Rev. 01



searron as. FCC RF Test Report

Report No. : FG1IN1013-03G

FR1 n77/ 60MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.99 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

oOffset 12.99 dg Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Fheck PAES SPURIGHIE GHEEKABS PAES
¥ . . ABS ine s s PABS
20 dhiffe_BPURIOUS_}INE |ABS PASS o0 ghine _$PURIOUS LINE_ABS | P
10 dBm- 10de
0 dém 0 dBm
-10 dBm 1 \ -10 dem
SPURIOUS_LINE_ABS_ r \
-20 dém i \ -20 dBm
-30 dBm " L{\ -30 den
-40 dBm _,.M mJ\ ’I 0 de
‘ .,
-50 dBm e i i 0 .
-50 dBm -60 dBm
Start 3.43 GHz 16004 pts Stop 3.51 GHz J| [ start 3.49 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  atimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | alimit
3,430 GHz 3.445 GHz 1.000 MHz 344499 GHz -40.25 dBm -27.25 dB 3.490 GHz 3.550 GHz 100,000 kHz 3.54890 GHz 18.77 dBm -11.23 dB
3.445 GHz 3.449 GHz 500.000 kHz 3.44862 GHz -24.18 dBm -11.18 dB 3,550 GHz 3.551 GHz 200,000 kHz 3.55000 GHz -20,87 dém -7.87 dB
3.449 GHz 3.450 GHz 200,000 kHz 3.44999 GHz -18.12 dBm -5.12 dB 3.551 GHz 3.555 GHz 500.000 kHz 3.55122 GHz -24,98 dBm -11.98 db
3.450 GHz 3.510 GHz 100.000 kHz 3.45089 GHz 18.33 dBm -11.67 dB 3,555 GHz 3,575 GHz 1.000 MHz 3.55502 GHz -40,40 dBm -27.40 dB
) -
Il ( ) ) [ -
2021 08:15:58 Date 30.DE

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.99 dBb Mode Auto Sweep

*

Ref Level 30.00 dBm
SGL Count 100/100

Spectrum

Offset 12.99 dB Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIG QH&EKARS T
20 gl _$PURIOUS | INE |ABS PASS o0 ghihe _$PURIOUS LINE ABS PABS
10 dBm 10 dB
0 dém - " 0 dam -
WM“- B e e e L W i L o e e e L e
-10 dBm - 10 dem
20 dem j 1 20 dem
-30 dBm 30 e
M e Mg
-50 dBm s0d
60 dém -60 dBm
Start 3.43 GHz 16004 pts Stop 3.51 GHz Start 3.49 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.430 GHz 3.445 GHz 1.000 MHz 3.44415 GHz -33.70 dBm -20.70 dB 3.490 GHz 3.550 GHz 100,000 kHz 3.51B16 GHz -2.18 dBém -32.18 dB
3,445 GHz 3.449 GHz 500,000 kHz 3.44867 GHz -32.50 dBrm -19.50 dB 3,550 GHz 3,551 GHz 200,000 kHz 3.55001 GHz -38.46 dBm -25.46 dB
3.449 GHz 3.450 GHz 200.000 kHz 3.44999 GHz -35.91 dBm -22.51 dB 3.551 GHz 3.555 GHz 500,000 kHz 3.55124 GHz -34.97 dBm -21.97 dB
3.450 GHz 3.510 GHz 100,000 kHz 3.45640 GHz -1.56 dBm -31.56 dB 3,565 cHz 3575 oH: 1,000 MH= 325207 GH= 36 66 dBm 5366 B
T ~
i ( | ] -
Date: 30 oa: 30.
Sporton International (Kunshan) Inc. Page Number 1 A29 of A51
TEL : +86-512-57900158 Report Issued Date : Jan. 06, 2022
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : 2AFZZ16SR




searron as. FCC RF Test Report

Report No. : FG1IN1013-03G

FR1 n77 / 60MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum Spectrum
Ref Level 30.00 dém Offset 12.99 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12,90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PABS SPURIMIE CHEBEKABS PABS
¥ . . ABS ine 3 s PABS
20 dhifie_BPURIOUS_}INE |ABS BASS o0 ghine _$PURIOUS LINE_ABS | P
10 dBm- 10de
0 dBm 0 dBm
-10 dém -10 dBm
SPURIOUS_LINE_ABS_ f \
-20 dém " \ -20 dem
=30 dBm . -30 dBm
Y n
-40 dém ‘l 0 de
! m | !
-50 dBm . : i 0d -
-60 dBm -50 dBm
Start 3.43 GHz 16004 pts Stop 3.51 GHz Start 3.49 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs |  avimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs | aLimit
3,430 GHz 3.445 GHz 1,000 MHz 3,44493 GHz -40.37 dBm -27.37 dB 3.450 GHz 3,550 GHz 100,000 kHz 3.54899 GHz 17.72 dém -12.28 dB
3.445 GHz 3.449 GHz 500.000 kHz 3.44867 GHz ~24.59 dBm -11.55 dB 3.550 GHz 3.551 GHz 200,000 kHz 3.55000 GHz -21,09 dém -8.09 dB
3,449 GHz 3.450 GHz 200.000 kHz 3.44958 GHz -17.88 dBm -4.68 dB 3,551 GHz 3,555 GHz 500,000 kHz 3.55105 GHz -24.24 dBm -11.24 dB
3.450 GHz 3.510 GHz 100.000 kHz 345094 GHz 18.00 dBm -12.00 dB 3,555 GHz 3,575 GHz 1.000 MHz 3.55521 GHz -40,49 dBm -27.49 dB
T -
il ( ) ] T -
08:16:55 Da 0.DE

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum :E' Spectrum o
Ref Level 30.00 dBm  Offset 12.99 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 12.89 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvoPwr @1 AvgPwr
Limit ¢theck PASS SPURIGMIE QHAEKABS PASS
20 gl _$PURIOUS | INE |ABS PASS o0 ghihe _$PURIOUS LINE ABS PABS
10 dem: 10 dB
0 dem 0 dem
b, ket il i o il gk Ptk il L g A P ittt B A Jull i -~ TP M 1 oy . FRen ksl e
i et el i it i syl i L AR gy e
-10 dBm 10 dem
SPURIOUS_LINE_ABS_ [ |
-20 dBm j l 20 dBm
-30 dBm: 30 dBr
‘ o N, ST
-50 dBm s0d
-60 dem -60 dBm
Start 3.43 GHz 16004 pts Stop 3.51 GHz Start 3.49 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fregquency | Ppowerabs | Alimit___| Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.430 GHz 3.445 GHz 1.000 MHz 3.44476 GHz -31.86 dBm -18.86 dB 3.450 GHz 3,550 GHz 100,000 kHz 3.52558 GHz -2.86 dém -32.86 dB
3.445 GHz 3.449 GHz £00.000 kHz 3.44874 GHz -32.65 dBm -19.65 dB 3,550 GHz 3,551 GHz 200.000 kHz 3.55007 GHz -37,66 dém -24.66 dB
3.449 GHz 3.450 GHz 200,000 kHz 344987 GHz -36.59 dBm -23.55 d 3,561 GHz 3,555 GHz 500.000 kHz 3.55117 GHz -33,10 dém -20.10 dB
3.450 GHz 3.510 GHz 100,000 kHz 3.47483 GHz -2.11 dém -32.11 dB 3,565 cHz 2575 oHe 1,000 MH= 3 55500 GHe ~32. 50 dBm 21950 4B
T ~
I ( N ) .
Date: 30 30.
Sporton International (Kunshan) Inc. Page Number : A30 of A51

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZ16SR

Report Issued Date : Jan. 06, 2022
Report Version : Rev. 01



searron as. FCC RF Test Report

Report No. : FG1IN1013-03G

FR1 n77 / 60MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Spectrum

Offset 12.99 dB Mode Auto Sweep

Ref Level 30.00 dBm

Ref Level 30.00 dBm
SGL Count 100/100

oOffset 12.99 dg Mode Auto Sweep

SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAaES SPURIGMIE QHMEK SRS PAES
¥ . . ABS ine s s PABS

20 dhiffe _BPURIOUS_}INE |ABS PASS o0 ghine _$PURIOUS LINE_ABS | P

10 dem 10d8 ‘

0 dém 0 dBm -

-10 dBm -10 dem I

SPURIOUS_LINE ABS_ ( \ /

-20 dBm \ -20 dem { "k

-30 dBm \'\ -30 den M !

-40 dBm ,"Jl ‘h‘ 0 de ,J ——

-50 dBm = i L iy 0 d 8 —

-50 dBm -60 dBm

Start 3.43 GHz 16004 pts Stop 3.51 GHz J| [ start 3.49 GHz 12104 pts Stop 3.575 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  atimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | alimit
3,430 GHz 3.445 GHz 1.000 MHz 344497 GHz -41.37 dBm -28.37 dB 3.490 GHz 3.550 GHz 100,000 kHz 3.54506 GHz 16.63 dBm -13.37 dB
3.445 GHz 3.448 GHz 500.000 kHz 3.44876 GHz -25.33 dBm -12.33 dB 3,550 GHz 3,551 GHz 200,000 kHz 3.55000 GHz -23.07 dém -10.07 dB
3.449 GHz 3.450 GHz 200,000 kHz 3.44999 GHz -19.50 dBm -6.50 dB 3.551 GHz 3.555 GHz 500.000 kHz 3.55117 GHz -25.63 dBm -12.63 db
3,450 GHz 3.510 GHz 100.000 kHz 345109 GHz 16.47 dBm -13.53 dB 3,555 GHz 3,575 GHz 1.000 MHz 3.55540 GHz -40,99 dem -27.89 dB
) -
1 ] [ i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 30.00 dém Offset 12.99 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.99 dB Mode Auto Sweep

SGL Count 100/100
@1 AvoPwr @1 AvgPwr
Limit ¢theck PASS SPURIGMIE QHAEKABS PASS

20 gl _$PURIOUS | INE |ABS PASS o0 ghihe _$PURIOUS LINE ABS PABS

10 dem: 10 dB

0 dem

P A Py P " " i TR RR T PRI "

-10 dBm: il b i) l | el bl v n i u b A

SPURIOUS_LINE_ABS_

-20 dBm

-30 dBm

" , S st o g

-50 dBm s0d

-60 dBm -60 dBm

Start 3.43 GHz 16004 pts Stop 3.51 GHz Start 3.49 GHz 12104 pts Stop 3.575 GHz

Spurious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.430 GHz 3.445 GHz 1.000 MHz 3.43996 GHz -33.12 dBm -20.13 dB 3.450 GHz 3,550 GHz 100,000 kHz 3.51706 GHz -3.82 dém -33.82 dB
3.445 GHz 3.449 GHz £00.000 kHz 3.44615 GHz -34.72 dBim -21.72 d8 3,550 GHz 3,551 GHz 200.000 kHz 3.55000 GHz -32,17 dém -26.17 dB
3.449 GHz 3.450 GHz 200,000 kHz 344999 GHz -38.32 dBm -25.32 dB 3,561 GHz 3,555 GHz 500.000 kHz 3.55103 GHz -34,14 dém -21.14 dB
3.450 GHz 3.510 GHz 100,000 kHz 3.46736 GHz -3.40 dém -33.40 dB 3,565 cHz 2575 oHe 1,000 MH= 3 55567 GHe 23360 dBm 2069 dB

)i ] A

]’r 1

L

J

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ16SR

Page Number 1 A31 of A51
Report Issued Date : Jan. 06, 2022
Report Version : Rev. 01



searron as. FCC RF Test Report

Report No. : FG1IN1013-03G

FR1 n77 / 60MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB24

Spectrum

Ref Level 30.00 dBm  Offset 12.99 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

oOffset 12.99 dg Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Fheck PAES SPURIGHIE GHEEKABS PAES
¥ . . ABS ine s s PABS
20 dhiffe _BPURIOUS_}INE |ABS PASS o0 ghine _$PURIOUS LINE_ABS | P
10 dem 10d8 ‘
0 dém 0 dBm i
-10 dBm -10 dem
SPURIOUS_LINE ABS_ “ J
-20 dBm [ \ -20 dem ( ‘\
-30 dBm 4 M -30 den ’J A
-40 dBm ! 0 de
"\J\ | Jl d .ﬂj
-50 dBm - i L iy 0 L
-50 dBm -60 dBm
Start 3.43 GHz 16004 pts Stop 3.51 GHz J| [ start 3.49 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
3,430 GHz 3.445 GHz 1.000 MHz 344496 GHz -40.50 dBm -27.50 dB 3.490 GHz 3.550 GHz 100,000 kHz 3.54887 GHz 16.16 dBm -13.84 db
3.445 GHz 3.449 GHz 500.000 kHz 3.44863 GHz -25.15 dBm -12.15 dB 3,550 GHz 3.551 GHz 200,000 kHz 3.55000 GHz -20,17 dBm -7.17 dB
3.449 GHz 3.450 GHz 200,000 kHz 3.45000 GHz -20.48 dBm -7.48 dB 3.551 GHz 3.555 GHz 500.000 kHz 3.55109 GHz -26.21 dBm -13.21dB
3.450 GHz 3.510 GHz 100.000 kHz 345091 GHz 15.70 dBm -14.30 dB 3,555 GHz 3,575 GHz 1.000 MHz 3.55501 GHz -41,00 dBm -28.00 dB
) -
Il ( ) ) [ -
2021 08:1B:37 Date: 30.DE

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.99 dBb Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.99 dB Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit ¢theck PASS SPURIGMIE QHAEKABS PASS

20 gl _$PURIOUS | INE |ABS PASS o0 ghihe _$PURIOUS LINE ABS PABS

10 dem: 10 dB

0 dem

A #h M Pridit oy o e st A o ) Aot "

10 dam i i o i L o e e st o et A AN st A sy Y

SPURIOUS_LINE _ABS_ [

-20 dBm ,

-30 dBm I

-50 dBm s0d

-60 dBm -60 dBm

Start 3.43 GHz 16004 pts Stop 3.51 GHz Start 3.49 GHz 12104 pts Stop 3.575 GHz

Spurious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.430 GHz 3.445 GHz 1.000 MHz 3.44309 GHz -33.16 dBm -20.16 dB 3.450 GHz 3,550 GHz 100,000 kHz 3.52327 GHz -4.21 dém -34.21 dB
3.445 GHz 3.449 GHz £00.000 kHz 3.44825 GHz -35.26 dBim -22.26 d8 3,550 GHz 3,551 GHz 200.000 kHz 3.55000 GHz 32,02 dém -26.00 dB
3.449 GHz 3.450 GHz 200,000 kHz 344998 GHz -35.06 dBm -26.06 dB 3,561 GHz 3,555 GHz 500.000 kHz 3.55104 GHz -34,67 dém -21.67 dB
3.450 GHz 3.510 GHz 100,000 kHz 3.47340 GHz -4.24 dBm -34.24 dB 3,565 cHz 2575 oHe 1,000 MH= 355573 GHe 23373 dBm 2073 dB

T ~
I ( N ) .

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ16SR

Page Number 1 A32 of A51
Report Issued Date : Jan. 06, 2022
Report Version : Rev. 01




searron as. FCC RF Test Report

Report No. : FG1IN1013-03G

FR1 n77 / 60MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB24

Spectrum

Ref Level 30.00 dBm  Offset 12.99 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

oOffset 12.99 dg Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURDGIG CHSEKARS, PABS
¥ . . ABS ine s s PABS
20 dhiffe _BPURIOUS_}INE |ABS PASS o0 ghine _$PURIOUS LINE_ABS | P
10 dBm- 10de
0 dém 0 dBm
-10 dBm 1 -10 dem |
SPURIOUS_LINE_ABS_ ! \ j
-20 dBm ’, \ -20 dem I \
-30 dém k h -30 derm J §
-40 dBm -40 dB
M | H " J
-50 dBm v = 11 0 A
-50 dBm -60 dBm
Start 3.43 GHz 16004 pts Stop 3.51 GHz J| [ start 3.49 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit Rangelow | Rangelp | RBW | Frequency | Powerabs | aAlimit
3,430 GHz 3.445 GHz 1.000 MHz 344498 GHz -42.00 dBm -29.00 dB 3.490 GHz 3.550 GHz 100,000 kHz 3.54509 GHz 14,05 dBm -15.95 db
3.445 GHz 3.449 GHz 500.000 kHz 3.44878 GHz -27.79 dBm -14.79 dB 3,550 GHz 3.551 GHz 200,000 kHz 3.55000 GHz -23,71 dBm -10.71 dB
3.449 GHz 3.450 GHz 200,000 kHz 3.45000 GHz -22.10 dBm -9.10 dB 3.551 GHz 3.555 GHz 500.000 kHz 3.55103 GHz -28.75 dBm -15.75 db
3.450 GHz 3.510 GHz 100.000 kHz 345107 GHz 14.33 dBm -15.67 dB 3,555 GHz 3,575 GHz 1.000 MHz 3.55510 GHz -41,86 dBm -28.86 dB
) -
Il ( ) ) [ -
2021 Date: 30.DE

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.99 dBb Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.99 dB Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit ¢heck [T SPURIGIG QH&EKARS T
20 gl _$PURIOUS | INE |ABS PASS o0 ghihe _$PURIOUS LINE ABS PABS
10 dem: 10 dB
0 dem 0 dem
10 dem ) it il f Aot o A A A, i o e
SPURIOUS_LINE_ABS_ ‘ I
-20 dBm l \
-30 dBm } \
-50 dBm
-60 dam -60 demm
Start 3.43 GHz 16004 pts Stop 3.51 GHz Start 3.49 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.430 GHz 3.445 GHz 1.000 MHz 3.44304 GHz -34.71 dBm -21.71 dB 3.490 GHz 3.550 GHz 100,000 kHz 3.51495 GHz -5.82 dém -35.82 dB
3,445 GHz 3.449 GHz 500,000 kHz 3.44736 GHz -36.23 dBm -23.23 dB 3,550 GHz 3,551 GHz 200,000 kHz 3.55000 GHz -41,57 dBm -28.57 dB
3.449 GHz 3.450 GHz 200.000 kHz 3.44999 GHz -40.98 dBm -27.58 dB 3.551 GHz 3.555 GHz 500,000 kHz 3.55137 GHz -36.55 dBm -23.55 dB
3.450 GHz 3.510 GHz 100,000 kHz 3.47495 GHz -6.30 dBm -36.30 dB 3,565 cHz 3575 oH: 1,000 MH= 3 24200 GH= 236 22 dBm 5335 dB
T ~
i ( | ] -
Date: 30 2021 08:20:25 30. 08:
Sporton International (Kunshan) Inc. Page Number : A33 of A51

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZ16SR

Report Issued Date : Jan. 06, 2022

Report Version : Rev. 01




searron as. FCC RF Test Report

Report No. : FG1IN1013-03G

FR1 n77 / 80MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Offset 12.99 dB Mode Auto Sweep

Ref Level 30.00 dBm

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

oOffset 12.99 dg Mode Auto Sweep

SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAaES SPURIGMIE QHMEK SRS PAES
¥ . . ABS ine s s PABS
20 dhifie _BPURIOUS_LINE_ABS PASS o0 ghine _$PURIOUS LINE_ABS | P
10 dBm- 10de
0 dém 0 dBm
-10 dBm 1 -10 dem
SPURIOUS_LINE ABS_ H
-20 dBm \ -20 dem { \
-30 dBm | “ -30 den 4 v‘
-40 dBm L\j 0 de F Y
| | & f}
-50 dBm —- 0 dp
-50 dBm -60 dBm
Start 3.43 GHz 16004 pts Stop 3.53 GHz || [ Start 3.47 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  atimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | alimit
3,430 GHz 3.445 GHz 1.000 MHz 344496 GHz -41.01 dBm -26.01 dB 3.470 GHz 3.550 GHz 100,000 kHz 3.546879 GHz 17.75 dBm -12.25 db
3.445 GHz 3.448 GHz 500.000 kHz 3.44884 GHz -24.07 dBm -11.07 dB 3,550 GHz 3,551 GHz 200,000 kHz 3.55000 GHz -24,92 dBém -11.92 dB
3.449 GHz 3.450 GHz 200,000 kHz 3.44998 GHz -21.97 dBm -8.97 di 3.551 GHz 3.555 GHz 500.000 kHz 3.55105 GHz -25.00 dBm -12.00 db
3.450 GHz 3.530 GHz 100.000 kHz 345103 GHz 17.65 dBm -12.35 dB 3,555 GHz 3,575 GHz 1.000 MHz 3.55505 GHz -41,01 dBm -28.01 dB
) -
1 J ] ]

J

Lowest Band Edge / Full

Highest Band Edge / Full RB

Spectrum :E' Spectrum
Ref Level 30.00 dBm  Offset 12.99 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 12.99 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvoPwr @1 AvgPwr
Limit ¢heck [T SPURIGIG QH&EKARS PAES
20 dliie _$PURIOUS |INE_ABS PASS o0 ghihe _$PURIOUS LINE ABS PABS
10 dem: 10 dB
0 dem 0 dem
" [ AT el ANl " sl PRRUTPRRE TR T PTIA s Aok Lk badortet v [RTIR | . FPCTTPTN P AT
" f e i e vt b pinae PR et A Wy g AR v
-10 dBm 10 der
SPURIOUS_LINE_ABS_ \
-20 dBm 20 dBm l
-30 dBm: f \\ 30 dBr k
‘ L0 ae WWM
-50 dBm s0d
-60 dam -60 demm
Start 3.43 GHz 16004 pts Stop 3.53 GHz Start 3.47 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.430 GHz 3.445 GHz 1.000 MHz 3.44435 GHz ~32.50 dBm -19.50 dB 3.470 GHz 3,550 GHz 100,000 kHz 3.52188 GHz -3.33 dém -33.33 dB
3.445 GHz 3.449 GHz £00.000 kHz 3.44869 GHz -33.71 dém -20.71 dB 3,550 GHz 3,551 GHz 200.000 kHz 3.55004 GHz -41,15 dém -28.15 dB
3.449 GHz 3.450 GHz 200,000 kHz 344999 GHz -37.56 dBm -24.56 dB 3,561 GHz 3,555 GHz 500.000 kHz 3.55113 GHz -35,56 dém -22.50 dB
3.450 GHz 3.530 GHz 100,000 kHz 3.50810 GHz -3.22 dém -33.22 dB 3588 GHe 2575 oHe 1,000 MH= 3 c5ten GHe 235 28 dBm 5228 dB
T ~
I ( N ) .
Date: 30 07:55:35 30. 07:25:44

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ16SR

Page Number 1 A34 of A51
Report Issued Date : Jan. 06, 2022
Report Version : Rev. 01



searron as. FCC RF Test Report

Report No. : FG1IN1013-03G

FR1 n77 / 80MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 30.00 dBm  Offset 12.99 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

oOffset 12.99 dg Mode Auto Sweep

SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAaES SPURIGMIE QHMEK SRS PAES
¥ . . ABS ine s s PABS
20 dhiffe_BPURIOUS_LINE_ABS PASS o0 ghine _$PURIOUS LINE_ABS | P
10 dBm- 10de
0 dém 0 dBm
-10 dBm f -10 dem t
SPURIOUS_LINE_ABS_ ’ 'L
-20 dBm \ -20 dem { \
-30 dBm \\ -30 den ; |
-40 dBm l.,\] 0 de 'h
‘ J N
-50 dBm o - 0 IP
-50 dBm -60 dBm
Start 3.43 GHz 16004 pts Stop 3.53 GHz || [ Start 3.47 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
3,430 GHz 3.445 GHz 1.000 MHz 344482 GHz -40.50 dBm -27.50 dB 3.470 GHz 3.550 GHz 100,000 kHz 3.54883 GHz 16.88 dBm -13.12 db
3.445 GHz 3.449 GHz 500.000 kHz 3.44880 GHz -24.01 dBm -11.01 dB 3,550 GHz 3.551 GHz 200,000 kHz 3.55001 GHz -24,12 dBm -11.12 dB
3.449 GHz 3.450 GHz 200.000 kHz 3.44997 GHz -22.13 dBm -9.13 dg 3.551 GHz 3.555 GHz 500.000 kHz 3.55124 GHz -24.47 dém -11.47 dB
3.450 GHz 3.530 GHz 100.000 kHz 345109 GHz 17.86 dBm -12.14 dB 3,555 GHz 3,575 GHz 1.000 MHz 3.55538 GHz -40,79 dBm -27.79 dB
) -
Il ( ) ) [ -
Date 0.DE

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dém Offset 12.99 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.99 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck [T SPURIGIG QH&EKARS T
20 dliie _$PURIOUS |INE_ABS PASS o0 ghihe _$PURIOUS LINE ABS PABS
10 dem: 10 dB
0 dem 0 dem
i PRI (e T o o i P " " St - "
-10 dBm e s s L it AR i s m;ﬁ. Lo e ettt Moo A AR sl L i e ]
-20 dBm 20 dBm I
-30 dBm \ 30 dBr \
priiod ""‘W e I ——
-50 dBm s0d
-60 dam -60 demm
Start 3.43 GHz 16004 pts Stop 3.53 GHz Start 3.47 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.430 GHz 3.445 GHz 1.000 MHz 3.43404 GHz -31.57 dBm -18.57 dB 3.470 GHz 3.550 GHz 100,000 kHz 3.52024 GHz -3.92 dém -33.92 db
3,445 GHz 3.449 GHz 500,000 kHz 3.44506 GHz -33.63 dBm -20.63 dB 3,550 GHz 3,551 GHz 200,000 kHz 3.55003 GHz -40.78 dBm -27.78 dB
3.449 GHz 3.450 GHz 200.000 kHz 3.44998 GHz -38.01 dBm -25.01 dB 3.551 GHz 3.555 GHz 500,000 kHz 3.55110 GHz -35.24 dBm -22.24 dB
3.450 GHz 3.530 GHz 100,000 kHz 3.46031 GHz -3.63 dém -33.53 dB 3,565 cHz 3575 oH: 1,000 MH= 3 c5co8 GH= 233 48 dBm 50,48 B
T ~
i ( | ] -
Date: 30 07:54:2 30. 07:

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ16SR

Page Number 1 A35 of A51
Report Issued Date : Jan. 06, 2022
Report Version : Rev. 01



searron as. FCC RF Test Report

Report No. : FG1IN1013-03G

FR1 n77 / 80MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 30.00 dBm  Offset 12.99 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

oOffset 12.99 dg Mode Auto Sweep

SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAkS SPURIGIG QHEEK RS PABS
¥ . . ABS ine s s PABS
20 dhifie_BPURIOUS_LINE_ABS PASS o0 ghine _$PURIOUS LINE_ABS | P
10 dBm- 10de
0 dém 0 dBm
-10 dBm 1 -10 dem t
SPURIOUS_LINE_ABS_ ! 'L
-20 dBm \ -20 dem i \
-30 dBm i i -30 den 1 .l
W
40 dBm ‘Lwl 0 de ul
| 4 JJ
-50 dBm —1 0 dps vy
-50 dBm -60 dBm
Start 3.43 GHz 16004 pts Stop 3.53 GHz || [ Start 3.47 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  atimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | alimit
3,430 GHz 3.445 GHz 1.000 MHz 344494 GHz -41.51 dBm -28.51 dB 3.470 GHz 3.550 GHz 100,000 kHz 3.54897 GHz 17.20 dBm -12.80 db
3.445 GHz 3.448 GHz 500.000 kHz 3.44868 GHz -24.57 dBm -11.57 dB 3,550 GHz 3,551 GHz 200,000 kHz 3.55002 GHz -24,54 dém -11.54 dB
3.449 GHz 3.450 GHz 200,000 kHz 3.44999 GHz -21.81 dBm -8.81 di 3.551 GHz 3.555 GHz 500.000 kHz 3.55101 GHz -25.07 dBm -12.07 db
3.450 GHz 3.530 GHz 100.000 kHz 345121 GHz 16.92 dém -13.08 dB 3,555 GHz 3,575 GHz 1.000 MHz 3.55570 GHz -41,25 dBm -28.25 dB
) -
Il ( ) ) [ -
Date 30.DE

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dém Offset 12.99 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dérm  Offset 12,99 de Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIE CHEEKARS T
20 dliie _$PURIOUS |INE_ABS PASS o0 dhine _$PURIOUS_LINE_ABS PABS
10 dBm 10 dB
0 dém 0 dam
" b Aesaiin PO PRI o " ™
10 dem i it Sl L\t A i i ' M AR g P orh Ve Mg e A
SPURIOUS_LINE_ABS_ ‘
-50 dBm
60 dém -60 dBm
Start 3.43 GHz 16004 pts Stop 3.53 GHz Start 3.47 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.430 GHz 3.445 GHz 1.000 MHz 3.43179 GHz -31.42 dBm -18.42 dB 3.470 GHz 3.550 GHz 100,000 kHz 3.51298 GHz 4,75 dBém -34.79 db
3,445 GHz 3.449 GHz 500,000 kHz 3.44533 GHz -35.37 dBm -22.37 dB 3,550 GHz 3,551 GHz 200,000 kHz 3.55013 GHz -42.19 dBm -29.19 dB
3.449 GHz 3.450 GHz 200.000 kHz 3.44997 GHz -40.07 dBm -27.07 dB 3.551 GHzZ 3.555 GHz 500.000 kHz 3.65160 GHz 236,06 dBm 23.06 0B
3.450 GHz 3.530 GHz 100,000 kHz 3.47040 GHz -5.11 dém -35.11 dB 3,565 cHz 3575 oH: 1,000 MH= 325847 GH= 3418 dBm 5116 B
T ~
i ( | ] -
Date: 30 07:52:56 30. 07:
Sporton International (Kunshan) Inc. Page Number 1 A36 of A51

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZ16SR

Report Issued Date : Jan. 06, 2022
Report Version : Rev. 01



searron as. FCC RF Test Report

Report No. : FG1IN1013-03G

FR1 n77 / 80MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 30.00 dBm  Offset 12.99 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

oOffset 12.99 dg Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PAaES SPURIGMIE QHMEK SRS PAES
¥ . . ABS ine s s PABS
20 dhifie_BPURIOUS_LINE_ABS PASS o0 ghine _$PURIOUS LINE_ABS | P
10 dBm- 10de
0 dém 0 dBm
-10 dBm | -10 dem
SPURIOUS_LINE ABS_ }
-20 dBm \ -20 dem ’ \
-0 dom | '\‘\ -30 de . |
|
-40 dBm u 0 dB {" P
| 4 JJ
-50 dBm t ’L P
-50 dBm -60 dBm
Start 3.43 GHz 16004 pts Stop 3.53 GHz || [ Start 3.47 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  atimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | alimit
3,430 GHz 3.445 GHz 1.000 MHz 344492 GHz -41.26 dBm -28.26 dB 3.470 GHz 3.550 GHz 100,000 kHz 3.546879 GHz 16.37 dBm -13.63 db
3.445 GHz 3.448 GHz 500.000 kHz 3.44862 GHz -25.87 dBm -12.87 dB 3,550 GHz 3,551 GHz 200,000 kHz 3.55002 GHz -25,52 dBém -12.50 dB
3,449 GHz 3.450 GHz 200,000 kHz 3.45000 GHz -24.28 dBm -11.28 dB 3,661 GHz 3,555 GHz £00.000 kHz 3.55101 GHz -27.03 dbm ~14.03 dB
3,450 GHz 3.530 GHz 100.000 kHz 345103 GHz 15.70 dBm -14.30 dB 3,555 GHz 3,575 GHz 1.000 MHz 3.55505 GHz -41,40 dBm -28.40 dB
) -
Il ( ) ) [ -
O7radz03 Date: 30.DE

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.99 dBb Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.99 dB Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit ¢theck PASS SPURIGMIE QHEEKARS PASS
20 dliie _$PURIOUS |INE_ABS PASS o0 ghihe _$PURIOUS LINE ABS PABS
10 dBm 10 dB
0 dém 0 dam
10 dom e e e s Ly a i Pt g o P g g o i g Pty
SPURIOUS_LINE_ABS_ l ‘
-20 dBm | \ 20 dem l
-30 dBm H‘ \ 30 dBr t
s oc \ W
-50 dBm s0d
60 dém -60 dBm
Start 3.43 GHz 16004 pts Stop 3.53 GHz Start 3.47 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.430 GHz 3.445 GHz 1.000 MHz 3.43372 GHz -32.21 dBm -19.21 dB 3.470 GHz 3.550 GHz 100.000 kHz 3.51022 GHz -5.41 dém -35.41 dB
3,445 GHz 3.449 GHz 500,000 kHz 3.44502 GHz -35.16 dBm -22.16 dB 3,550 GHz 3,551 GHz 200,000 kHz 3.55001 GHz -42.76 dBm -29.76 dB
3.449 GHz 3.450 GHz 200.000 kHz 3.44995 GHz -40.50 dBm -27.50 dB 3.551 GHz 3.555 GHz 500,000 kHz 3.55165 GHz -36.23 dBm -23.23 dB
3.450 GHz 3.530 GHz 100,000 kHz 3.51883 GHz -5.20 dém -35.20 dB 3,565 cHz 3575 oH: 1,000 MH= 3 26045 GH= 35 16 dBm 5216 dB
T ~
i ( | ] -
Date: 30 07:51:55 30, 072
Sporton International (Kunshan) Inc. Page Number 1 A37 of A51

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZ16SR

Report Issued

Report Version : Rev. 01

Date : Jan. 06, 2022



searron as. FCC RF Test Report

Report No. : FG1IN1013-03G

FR1 n77 / 80MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.99 dB

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

oOffset 12.99 dg Mode Auto Sweep

@1 AvaPwr @1 AvgPwr
Limit ¢heck PARS SPURIMIE CHEBEKABS PARS
20 dliie _$PURIOUS |INE_ABS BASS o0 dbine _$PURIOUS | INE aBS | PABS
10 dBm- 10de
0 dBm 0 dBm
-10 dBm -10 dém
SPURIOUS_LINE_ABS_
-20 dem \ -20 dem ’ l
-30 dém L -30 dBm J \
-40 dBm L |f3 e | \.
| | & 4
-50 dBm V_ 1 i 0 dp: L
-60 dBm -60 dBm
Start 3.43 GHz 16004 pts Stop 3.53 GHz Start 3.47 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
2,430 GHz 3.445 GHz 1,000 MHz 3,44499 GHz -42.19 dbm -29.19 dB 3.470 GHz 3,550 GHz 100,000 kHz 3.54891 GHz 12,87 dém -17.13 dB
3.445 GHz 3.448 GHz 500.000 kHz 3.44884 GHz ~28.93 dBm -15.93 dB 3.550 GHz 3.551 GHz 200,000 kHz 3.55001 GHz -27.48 dBm -14.48 dB
3.449 GHz 3.450 GHz 200.000 kHz 3.44999 GHz -25.75 dBm -12.75 dB 3.551 GHz 3,555 GHz £00,000 kHz 3.55108 GHz 230,16 dBm T17.16 dB
3.450 GHz 5.530 GHz 100.000 kHz 345115 GHz 14.37 dBm -15.63 dB 3,555 GHz 3,575 GHz 1.000 MHz 3.55517 GHz -42,21 dém -20.21 dB
Y -r
)|
Il - ( ) ] (]
Date:z 30 0 44:49 Date 30.
Spectrum ol sSpectrum o

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.99 dBb Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.99 dB Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS SPURIMIG GHEBEK SRS PakS
20 dliie _$PURIOUS |INE_ABS PASS o0 ghihe _$PURIOUS LINE ABS PABS
10 dBm 10 dB
0 dém 0 dam
.10 dem P PRITRPARY ) i hant b A, TR U T\ RPNy A VR PV o, e N "
Ml Lt LA g i et p o ) L e L L e e Vond PR e
SPURIOUS_LINE_ABS_ ‘
-20 dBm 20 dem ‘
-30 dBm 30 e 1
m—% 1 40 dB \WA . et
-50 dBm s0d
60 dém -60 dBm
Start 3.43 GHz 16004 pts Stop 3.53 GHz Start 3.47 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit |
3.430 GHz 3.445 GHz 1.000 MHz 3.43211 GHz -33.48 dBm -20.48 dB 3.470 GHz 3.550 GHz 100,000 kHz 3.47281 GHz -7.87 dém -37.87 dB
3,445 GHz 3.449 GHz 500,000 kHz 3.44560 GHz -37.30 dBm -24.30 dB 3,550 GHz 3,551 GHz 200,000 kHz 3.55000 GHz -44.75 dBm -31.75 dB
3.449 GHz 3.450 GHz 200.000 kHz 3.44998 GHz -41.40 dBm -28.40 dB 3.551 GHzZ 3.555 GHz 500.000 kHz 3.65133 GHz 238.92 dBm 25.02 dB
3.450 GHz 3.530 GHz 100,000 kHz 3.51169 GHz -7.29 dém -37.29 dB 3,565 cHz 3575 oH: 1,000 MH= 3 caces GH- 23627 dBm 5357 dB
) J il |
L JL J
Date: 30 07:51:01 07:
Sporton International (Kunshan) Inc. Page Number : A38 of A51
TEL : +86-512-57900158 Report Issued Date : Jan. 06, 2022
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : 2AFZZ16SR




searron as. FCC RF Test Report

Report No. : FG1IN1013-03G

FR1 n77 / 100MHz / DFT-S OFDM / BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 30.00 dBm  Offset 12.99 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

oOffset 12.99 dg Mode Auto Sweep

SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Fheck PAES SPURIGHIE GHEEKABS PAES
i 5 ] ABS ine S s PABS
20 dhife_BPURIOUS }INE_ABS PASS o0 ghine _$PURIOUS LINE_ABS | P
10 dBm- 10de
0 dém 0 dBm
-10 dBm + -10 dem
SPURIOUS_LINE ABS_ j
-20 dBm - -20 dem }
-30 dBm -30 den ()'] ,,"\
40 dBm— *‘q 0 dB T
. J y
-50 dBm -+ 1 50 ~ - T -
-50 dBm -60 dBm
Start 3.43 GHz 16004 pts Stop 3.55 GHz || [ Start 3.45 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Range Low RangeUp | RBW | Frequency | Powerabs | aAlimit
3,430 GHz 3.445 GHz 1.000 MHz 344496 GHz -40.59 dBm -27.59 dB 3.450 GHz 3.550 GHz 100,000 kHz 3.54889 GHz 18.43 dBm -11.57 dB
3.445 GHz 3.449 GHz 500.000 kHz 3.44890 GHz -24.07 dBm -11.07 dB 3,550 GHz 3.551 GHz 200,000 kHz 3.55000 GHz -20,52 dBm -7.52 dB
3.449 GHz 3.450 GHz 200,000 kHz 3.44999 GHz -19.41 dBm -6.41 dB 3.551 GHz 3.555 GHz 500.000 kHz 3.55115 GHz -24,20 dBm -11.20 db
3.450 GHz 3.550 GHz 100.000 kHz 3.45096 GHz 17.63 dém -12.37 dB 3,555 GHz 3,575 GHz 1.000 MHz 3.55500 GHz -40,82 dBm -27.82 dB
) -
Il ( ) ) -
Date: 30 06148222 Date: 30

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dém Offset 12.99 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.99 dB Mode Auto Sweep

SGL Count 100/100
@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIG QH&EKARS T
20 dipe _$PURIODS JINE_ABS BASS o0 ghihe _$PURIOUS LINE ABS PABS
10 dBm 10 dB
0 dém
i ir S ali b nm P " ™ P -
10 dBm s i il amb kit e e o b il e B A ey bt T o ot Pt
- T
SPURIOUS_LINE_ABS_ |
-20 dBm { 1
-30 dBm i
-50 dBm
60 dém -60 dBm
Start 3.43 GHz 16004 pts Stop 3.55 GHz Start 3.45 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.430 GHz 3.445 GHz 1.000 MHz 3.44471 GHz -32.07 dém -19.07 dB 3.450 GHz 3.550 GHz 100,000 kHz 3.51932 GHz -4,18 dBm -34.18 db
3,445 GHz 3.449 GHz 500,000 kHz 3.44607 GHz -32.25 dBm -19.25 dB 3,550 GHz 3,551 GHz 200,000 kHz 3.55019 GHz -41,52 dBm -28.52 dB
3.449 GHz 3.450 GHz 200.000 kHz 3.45000 GHz -36.56 dBm -23.56 dB 3.551 GHz 3.555 GHz 500,000 kHz 3.55338 GHz -35.35 dBm -22.35 dB
3.450 GHz 3.550 GHz 100,000 kHz 3.49940 GHz -4.23 dBm -34.23 dB 3,565 cHz 3575 oH: 1,000 MH= 325720 GH= 3416 dBm 5116 dB
T ~
i ( | ] -
Date: 30 07:
Sporton International (Kunshan) Inc. Page Number 1 A39 of A51
TEL : +86-512-57900158 Report Issued Date : Jan. 06, 2022

FAX: +86-512-57900958
FCC ID : 2AFZZ16SR

Report Version : Rev. 01



searron as. FCC RF Test Report

Report No. : FG1IN1013-03G

FR1 n77 / 100MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 30.00 dBm  Offset 12.99 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

oOffset 12.99 dg Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit §heck PABS SPURIMIE CHEBEKABS PABS
¥ . . ABS ine s s ABS
20 dipe _$PURIODS JINE_ABS PASS o0 dbine _$PURIOUS | INE aBS | P
10 dBm- 10de
0 dBm 0 dBm
-10 dém it -10 dBm J
SPURIOUS_LINE_ABS_ H
20 dem T -20 dBm 1
-30 dBm -30 den rJ V‘k
40 dBm— 0 de ) Tr—
W‘ | JJ N
-50 dBm o + — 1 {50 d I =
-60 dém -60 dBm
Start 3.43 GHz 16004 pts Stop 3.55 GHz Start 3.45 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
3,430 GHz 3.445 GHz 1,000 MHz 344498 GHz -40.73 dBm -27.73 dB 3.450 GHz 3,550 GHz 100,000 kHz 3.54896 GHz 17,44 dém -12.56 dB
3.445 GHz 3.449 GHz 500.000 kHz 3.44876 GHz ~24.59 dBm -11.56 dB 3.550 GHz 3.551 GHz 200,000 kHz 3.55001 GHz -21.86 dBm -8.86 dB
3,449 GHz 3.450 GHz 200.000 kHz 3.44959 GHz -18.98 dBm -5.08 dB 3,551 GHz 3,555 GHz 500,000 kHz 3.55116 GHz -25.07 dBm -12.07 db
3.450 GHz 5.550 GHz 100.000 kHz 345101 GHz 17.88 dBm -12.12 dB 3,555 GHz 3,575 GHz 1.000 MHz 3.55509 GHz -40,99 dém -27.99 dB
T -
il ( ) ] -
Date: 30 06:45:339 Date: 30.
Spectrum o spectrum o
Ref Level 30.00 dBm  Offset 12.99 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 12.99 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvoPwr @1 AvgPwr
Limit ¢theck PASS SPURIGIG QHEEKARS PASS
20 dipe _$PURIODS JINE_ABS PASS o0 ghihe _$PURIOUS LINE ABS PABS
10 dem: 10 dB
0 dem 0 dem
" ” | O L A i " Ny
40 dam #Mwwww e et et ke b MLl (i i . i s y Ao A el
SPURIOUS_LINE_ABS_
-20 dBm J ‘
s0d
-60 dem -60 dBm
Start 3.43 GHz 16004 pts Stop 3.55 GHz Start 3.45 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.430 GHz 3.445 GHz 1.000 MHz 3.43246 GHz -30.39 dBm -17.39 dB 3.450 GHz 3,550 GHz 100,000 kHz 3.51250 GHz -4.36 dém -34.36 dB
3.445 GHz 3.449 GHz £00.000 kHz 3.44619 GHz -33.44 dBim -20.44 dB 3,550 GHz 3,551 GHz 200.000 kHz 3.55022 GHz -41,99 dém -28.99 dB
3.449 GHz 3.450 GHz 200.000 kHz 3.44997 GHz -37.51 dBm -24.51 dB 3.551 GHzZ 3.555 GHz 500.000 kHz 3.55170 GHz 35.12 dBm 53.12 B
3.450 GHz 3.550 GHz 100,000 kHz 3.47736 GHz -4.77 dBm -34.77 dB 3,565 cHz 3575 oH: 1,000 MH= 355511 GHe 23305 dBm 22005 B
T ~
I ( N ] .
Date: 30 065724 07+

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ16SR

Page Number
Report Issued Date : Jan. 06,
Report Version : Rev. 01

1 A40 of A51

2022



searron as. FCC RF Test Report

Report No. : FG1IN1013-03G

FR1 n77 / 100MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 30.00 dBm  Offset 12.99 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

oOffset 12.99 dg Mode Auto Sweep

SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS SPURIMIE CHEBEKABS PABS
s . . ASS ine s s ABS
20 dipe _$PURIODS JINE_ABS PASS o0 dbine _$PURIOUS | INE aBS | P
10 dBm- 10de
0 dBm 0 dBm
-10 dém tr -10 dBm
SPURIOUS_LINE_ABS_ ‘
-20 dém f i -20 dBm r
-30 dBm i 30 den I 1
-40 dBm— 0 dB ¥ \“
ol | 4N
-50 dBm 5 i 7 50d T A
-60 dBm -50 dBm
Start 3.43 GHz 16004 pts Stop 3.55 GHz Start 3.45 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Ppowerabs |  avimit | Rangelow | Rangeup | RBW | Frequency | _Powerabs | aLimit
3,430 GHz 3.445 GHz 1,000 MHz 3,44487 GHz -40.96 dBm -27.96 dB 3.450 GHz 3,550 GHz 100,000 kHz 3.54899 GHz 17.04 dBém -12.96 dB
3.445 GHz 3.449 GHz 500.000 kHz 3.44879 GHz ~25.64 dBm -12.54 dB 3.550 GHz 3.551 GHz 200,000 kHz 3.55000 GHz -23.44 dBm -10.44 dB
3,449 GHz 3.450 GHz 200.000 kHz 3.45000 GHz -19.82 dBm -6.62 dB 3,551 GHz 3,555 GHz 500,000 kHz 3.55126 GHz -25.57 dBm -12.57 db
3.450 GHz 3.550 GHz 100.000 kHz 345116 GHz 16.43 dBm -13.57 dB 3,555 GHz 3,575 GHz 1.000 MHz 3.55577 GHz -41,25 dém -28.25 dB
T -
il ( ) ] -
Date: 30.DEC.2021 06:51:21 Date: 30.
Spectrum o spectrum o
Ref Level 30.00 dBm  Offset 12.99 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 12.89 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvoPwr @1 AvgPwr
Limit ¢heck [T SPURIGIG QH&EKARS T
20 dipe _$PURIODS JINE_ABS PASS o0 ghihe _$PURIOUS LINE ABS PABS
10 dem: 10 dB
0 dem 0 dem
Mt P " o e a " b " P
10 dem Wttty y e, il it b i ok
SPURIOUS_LINE_ABS_ | l
-20 dm J l 20 derm ‘
} | 30 dBr
\l\ 40 e L\-WMM
s0d
-60 dem -60 dBm
Start 3.43 GHz 16004 pts Stop 3.55 GHz Start 3.45 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.430 GHz 3.445 GHz 1.000 MHz 3.43304 GHz -32.07 dém -19.07 dB 3.450 GHz 3,550 GHz 100,000 kHz 3.47398 GHz -5.99 dém -35.95 dB
3.445 GHz 3.449 GHz £00.000 kHz 3.44642 GHz -34.74 dBim -21.74 dB 3,550 GHz 3,551 GHz 200.000 kHz 3.55003 GHz -43,90 dém -30.80 dB
3449 GHz 3.450 GHz 200,000 kHz 345000 GHz -36.50 dBm -25.50 dB 3,561 GHz 3,555 GHz 500.000 kHz 3.55310 GHz -37.16 dém -24.16 dB
3.450 GHz 3.550 GHz 100,000 kHz 3.47113 GHz -5.62 dBm -35.69 dB 3,565 cHz 3575 oH: 1,000 MH= 3 55708 GH= 35,17 dBm 2217 dB
T ~
I ( N ) -
Date: 30 2021 0€:57:00 07:
Sporton International (Kunshan) Inc. Page Number 1 A41 of A51

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZ16SR

Report Issued Date : Jan. 06, 2022
Report Version : Rev. 01



searron as. FCC RF Test Report

Report No. : F

G1N1013-03G

FR1 n77 / 100MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 30.00 dBm  Offset 12.99 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.90 de

Mode Auto Sweep

SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAaES SPURIGMIE QHMEK SRS PAES
i 5 ] ABS ine S s PABS
20 dhife_BPURIOUS }INE_ABS PASS o0 ghine _$PURIOUS LINE_ABS | P
10 dBm- 10de
0 dém 0 dBm
-10 dBm -10 dem
SPURIOUS_LINE_ARS_ ’I
-20 dBm J ‘\ -20 dem / 1
-30 dBm -30 den J i
-40 dBm—| 0 de —
| . J J
-50 dBm Y 1 ﬂ;
-50 dBm -60 dBm
Start 3.43 GHz 16004 pts Stop 3.55 GHz || [ Start 3.45 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
3,430 GHz 3.445 GHz 1.000 MHz 344479 GHz -41.32 dBm -28.32 dB 3.450 GHz 3.550 GHz 100,000 kHz 3.54684 GHz 13.58 dBm -16.42 db
3.445 GHz 3.449 GHz 500.000 kHz 3.44892 GHz -25.18 dBm -12.18 dB 3,550 GHz 3.551 GHz 200,000 kHz 3.55000 GHz -24,67 dBm -11.67 dB
3.449 GHz 3.450 GHz 200,000 kHz 3.44998 GHz -21.34 dBm -8.34 dB 3.551 GHz 3.555 GHz 500.000 kHz 3.55112 GHz -28.41 dBm -15.41 db
3.450 GHz 3.550 GHz 100.000 kHz 345114 GHz 16.12 dBm -13.88 dB 3,555 GHz 3,575 GHz 1.000 MHz 3.55517 GHz -41,73 dBm -28.73 dB
)i ] (]

]’r 1

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dém Offset 12.99 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12,99 dg

Mode Auto Sweep

SGL Count 100/100
@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIE CHEEKARS T
20 dipe _$PURIODS JINE_ABS BASS o0 ghihe _$PURIOUS LINE ABS PABS
10 dBm 10 dB
0 dém 0 dam
10 dBm ‘_"" x‘ .111 e A " " ’ 'lhl Y et Rl B S ™ ™ : « '._Y.m ——r A Y | nn P 'y ot g NP, gty A w‘hﬂ ‘i e e
-20 dam J ] 20 dem
’ | -30 den ‘
\\ 40 da 1 ”mmm
s0d
60 dém -60 dBm
Start 3.43 GHz 16004 pts Stop 3.55 GHz Start 3.45 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.430 GHz 3.445 GHz 1.000 MHz 3.43614 GHz -32.57 dBm -19.57 dB 3.450 GHz 3.550 GHz 100.000 kHz 3.51002 GHz -6.44 dBm -36.44 dB
3,445 GHz 3.449 GHz 500,000 kHz 3.44871 GHz -35.37 dBm ~22.37 dB 3,550 GHz 3,551 GHz 200,000 kHz 3.55026 GHz -43.88 dBm -30.88 dB
3.449 GHz 3.450 GHz 200.000 kHz 3.44999 GHz -38.87 dBm -25.87 dB 3.551 GHz 3.555 GHz 500,000 kHz 3.55251 GHz -37.25 dBm -24.25 dB
3.450 GHz 3.550 GHz 100,000 kHz 3.50367 GHz -6.40 dBm -36.40 dB 3,565 cHz 3575 oH: 1,000 MH= 3 gacco GH= 35 45 dBm 5245 OB
T ~
i ( | ] -
Date: 30 2021 06:56:07 07:
Sporton International (Kunshan) Inc. Page Number 1 A42 of A51
TEL : +86-512-57900158 Report Issued Date : Jan. 06, 2022
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : 2AFZZ16SR



searron as. FCC RF Test Report

Report No. : FG1IN1013-03G

FR1 n77 /100MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 30.00 dBm  Offset 12.99 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

oOffset 12.99 dg Mode Auto Sweep

@1 AvaPwr @1 AvgPwr
Limit ¢heck PARS SPURIMIE CHEBEKABS PARS
s . . ABS ine 3 s PABS
20 dipe _$PURIODS JINE_ABS BASS o0 dbine _$PURIOUS | INE aBS | P
10 dBm- 10de
0 dBm 0 dBm
-10 dBm -10 dém
SPURIOUS_LINE_ABS _ ’|
-20 dém ',* ‘ -20 dBm / 1
-30 dBm t \‘ -30 dem J i
-40 dBm— 1 0 de —
A | ” a J
-50 dBm Vi 1 = 50 "
-60 dém -60 dBm
Start 3.43 GHz 16004 pts Stop 3.55 GHz Start 3.45 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Power Abs ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
3,430 GHz 3.445 GHz 1,000 MHz 344500 GHz -42.28 dbm -29.28 dB 3.450 GHz 3,550 GHz 100,000 kHz 3.54884 GHz 13.58 dém -16.42 dB
3.445 GHz 3.449 GHz 500.000 kHz 3.44894 GHz ~28.54 dBm -15.54 dB 3.550 GHz 3.551 GHz 200,000 kHz 3.55000 GHz -24.67 dBm -11.67 dB
3,449 GHz 3.450 GHz 200.000 kHz 3.45000 GHz -23.16 dBm -10.16 dB 3,551 GHz 3,555 GHz 500,000 kHz 3.55112 GHz -28.41 dBm -15.41 dB
3.450 GHz 3.550 GHz 100.000 kHz 345111 GHz 13.73 dBm -16.27 dB 3,555 GHz 3,575 GHz 1.000 MHz 3.55517 GHz -41,73 dém -28.73 dB
Y -r
| ( )i ] T -
Date 0.DE

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.99 dBb Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.99 dB Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIE CHEEKARS T
20 dipe _$PURIODS JINE_ABS BASS o0 ghihe _$PURIOUS LINE ABS PABS
10 dBm 10d8
0 dém 0 deém
-0 dBm: RN st ereppanria Al iy el e MRS et S S el
SPURIOUS_LINE_ABS_ ]
-20 dBm ] 20 dem
0 den
\ —
40 dB ” o
s0d
40 dem -60 dem
Start 3.43 GHz 16004 pts Stop 3.55 GHz Start 3.45 GHz 12104 pts Stop 3.575 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraguency |__Power abs Alimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs | aLimit
3.430 GHz 3.445 GHz 1.000 MHz 3.43132 GHz -33.63 dBm -20.63 dB 3.450 GHz 3.550 GHz 100,000 kHz 3.47188 GHz -8.21 dém -38.21 dB
3,445 GHz 3.449 GHz 500,000 kHz 3.44813 GHz -37.06 dBm -24.06 dB 3,550 GHz 3,551 GHz 200,000 kHz 3.55009 GHz -45.70 dBm -32.70 dB
3.449 GHz 3.450 GHz 200.000 kHz 3.44997 GHz -41.08 dBm -26.08 dB 3.551 GHz 3.555 GHz 500,000 kHz 3.55499 GHz -38.76 dBm -25.76 dB
3.450 GHz 3.550 GHz 100,000 kHz 3.47733 GHz -8.14 dBm -38.14 dB 3,555 GH= 3575 GHz 1,000 MH= 355037 GH= 36,60 dBrm 23,60 dB
T -7
I ( )| ] -
Date: 30 2021 06:54:33 30.
Sporton International (Kunshan) Inc. Page Number : A43 of A51
TEL : +86-512-57900158 Report Issued Date : Jan. 06, 2022
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : 2AFZZ16SR



searron as. FCC RF Test Report

Report No. : FG1IN1013-03G

Conducted Spuri

ous Emission

FR1 n77 / 20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Spectrum [ spectrum by
Ref Level 0.00 d8m  Offset 12,99 dB Mode Sweep Ref Level 0.00 dBm  Offset 12.99 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avapwr
Limit ¢heck PAES Limit fheck Paks
.10 ddpR—_BPURIOUS LINE_ABS PABS .10 ddRe—BPURIOUS LINE_ABS PAES
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
-20 dB 20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
N PN N PP e
AEJ~M ww\'ﬂ e " W e M'WN——v Y g
60 dB -60 dBm
-70 dBm 70 dém
-80 dem -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 91005 pts Stop 40.0 GHz Start 30.0 MHz 91005 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 920.84354 MHz -49.99 dem 20.000 MHz 1.000 GHz 1.000 MHz 979.51387 MHz -49.82 dém -36.82 d&
1.000 GHz 3.430 GHz 1.000 MHz 3.37518 GHz -47.60 dBm 1.000 GHz 3.430 GHz 1.000 MHz 3.26068 GHz -46.90 dBm -33.90 dB
3.575 GHz 10.000 GHz 1.000 MHz 6.90229 GHz -42.67 dBm 3.575 GHz 10.000 GHz 1.000 MHz 6.98195 GHz -43.91 dém -30.91 dB
10.000 GHz 2E5.000 GHz 1.000 MHz 17.66593 GHz -42.72 dem -29.72 d& 10.000 GHz 25.000 GHz 1.000 MHz 17.68093 GHz -42.90 deém -20.90 de
25.000 GHz 40.000 GHz 1.000 MHz 39.99320 GHz -38.80 dBm -25.80 dB 25.000 GHz 40.000 GHz 1.000 MHz 39.88961 GHz -38.92 dBm -25.92 dB
L J J - L L J [

Highest Channel / 1RB1

Spectrum

Offset 12,99 dB Mode Sweep

Ref Level 0.00 dem
SGL Count 1004100

Data: :

@1 AvgPwr
Limit ihe._k PAEE
ine _$PURIOUS_LINE_ABS PAES
-10 ddfE-L
SPURIOUS_LINE_ABS,
0 de
-30 dBm
-40 dBm —
WAMJM O DT bt ot ik Y
50 dB
-70 dBm
-80 dBm
90 dB
Start 30.0 MHz 91005 pts Stop 40.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 947.99675 MHz -49.99 dém -36.9% d&
1.000 GHz 3.430 GHz 1.000 MHz 3.30107 GHz -47.18 dBm -34.18 d&
3.575 GHz 10.000 GHz 1.000 MHz 6.90186 GHz -43.60 dBm -30.60 d&
10.000 GHz 25.000 GHz 1.000 MHz 17.6635% GHz -42.76 dém -29.76 dg
25.000 GHz 40.000 GHz 1.000 MHz 39.89711 GHz -38.75 dBm -25.75 dB
L JU J L -

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ16SR

Page Number

1 Ad4 of A51

Report Issued Date : Jan. 06, 2022

Report Version

. Rev. 01




searron as. FCC RF Test Report

Report No. : FG1IN1013-03G

FR1 n77 / 30MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Spectrum [ spectrum
Ref Level 0.00 d8m  Offset 12,99 dB Mode Sweep Ref Level 0.00 dBm  Offset 12.99 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avapwr
Limit ¢heck PAES Limit fheck Paks
.10 ddpR—_BPURIOUS LINE_ABS PABS .10 ddRe—BPURIOUS LINE_ABS PAES
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
0 de 20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
| Py PPy A APy, Ao M
m,,_;.nu—’"‘ R eceddtl AN hoanditdbd Ml Y o A T et b it M
= el B e
-60 dB -60 dBm
-70 dBm 70 dém
-80 dem -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 91005 pts Stop 40.0 GHz Start 30.0 MHz 91005 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Range Up RBW Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz £59.99125 MHz -49.99 dem -36.99 d& 20.000 MHz 1.000 GHz 1.000 MHz 923,99525 MHz -49.95 deém -36.95 d&
1.000 GHz 3.430 GHz 1.000 MHz 3.37913 GHz -47.38 dBm -34.38 dB 1.000 GHz 3.430 GHz 1.000 MHz 3.25582 GHz -46.77 dBm -33.77 dB
3.575 GHz 10.000 GHz 1.000 MHz 6.90271 GHz -42.11 dBm -20.11 dB 3.575 GHz 10.000 GHz 1.000 MHz 6.97210 GHz -43.48 dBm -30.48 dB
10.000 GHz 2E5.000 GHz 1.000 MHz 17.72171 GHz -42.85 dem -29.85 d& 10.000 GHz 25.000 GHz 1.000 MHz 17.68843 GHz -42.94 deém -29.94 d&
25.000 GHz 40.000 GHz 1.000 MHz 39.87977 GHz -38.92 dBm -25.92 dB 25.000 GHz 40.000 GHz 1.000 MHz 39.53291 GHz -38.99 dBm -25.99 dB
L JU J L ] J 4 (]
Data 09: Date: 30.DEC.2021 09:
Spectrum by
Ref Level 0.00 d8m  Offset 12,99 dB Mode Sweep
SGL Count 100/100
@1 AvgPwr
Limit iheuk PAEE
ine _$PURIOUS_LINE_ABS PAES
-10 ddfE-L
SPURIOUS_LINE_ABS,
20de
-30 dBm
-40 dBm wr
- e _—MM e v v
-60 dB
-70 dBm
-80 dem
90 dB
Start 30.0 MHz 91005 pts Stop 40.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 985.08998 MHz -50.18 dém -37.18 d&
1.000 GHz 3.430 GHz 1.000 MHz 3.29105 GHz -46.47 dBm -33.47 dB
3.575 GHz 10.000 GHz 1.000 MHz 6.99651 GHz -44.57 dBm -31.67 d&
10.000 GHz 25.000 GHz 1.000 MHz 15.97333 GHz -42.78 dém -29.78 dg
25.000 GHz 40.000 GHz 1.000 MHz 39.90274 GHz -38.74 dBm -25.74 dB
u [

JL

Data: :

Sporton International (Kunshan) Inc. Page Number 1 A45 of A51

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZ16SR

Report Issued Date : Jan. 06, 2022
Report Version : Rev. 01



searron as. FCC RF Test Report

Report No. : FG1IN1013-03G

FR1 n77 / 40MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Spectrum

Ref Level 0.00 dem Offset 12,99 dB Mode Sweep

Spectrum

Ref Level 0.00 dem  Offset 12,99 dB Mode Sweep

SGL Count 100/100

JL

SGL Count 100/100
@1 AvgPwr (@1 Avapwr
Limit ¢heck PAES Limit fheck Paks
.10 ddpR—_BPURIOUS LINE_ABS PABS .10 ddRe—BPURIOUS LINE_ABS PAES
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
0 de 20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm —
TN NN R PR
wm“'”,.{ NPT ST S e gt AP et S w
50 dB -60 dBm
-70 dBm 70 dém
-80 dem -80 dBm
a0 dB -90 dBm
Start 30.0 MHz 91005 pts Stop 40.0 GHz Start 30.0 MHz 91005 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Range Up RBW Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz £32.35316 MHz -£0.01 dem -37.01 de 20.000 MHz 1.000 GHz 1.000 MHz 968,94654 MHz -49.85 deém -36.85 d&
1.000 GHz 3.430 GHz 1.000 MHz 3.36880 GHz -47.49 dBm -34.45 dB 1.000 GHz 3.430 GHz 1.000 MHz 3.25096 GHz -46.66 dBm -33.66 dB
3.575 GHz 10.000 GHz 1.000 MHz 6.90271 GHz -40.86 dBm -27.86 dB 3.575 GHz 10.000 GHz 1.000 MHz 6.96225 GHz -41.97 dém -28.97 dB
10.000 GHz 2E5.000 GHz 1.000 MHz 17.65750 GHz -42.83 dem -29.83 d& 10.000 GHz 25.000 GHz 1.000 MHz 15.97708 GHz -42.91 dém -20.91 de
25.000 GHz 40.000 GHz 1.000 MHz 39.98711 GHz -38.91 dBm -25.91 dB 25.000 GHz 40.000 GHz 1.000 MHz 39.90555 GHz -38.81 dBm -25.81 dB
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10.000 GHz 25.000 GHz 1.000 MHz 17.66828 GHz -42.58 dem -29.58 dg
25.000 GHz 40.000 GHz 1.000 MHz 39.90086 GHz -38.69 dBm -25.69 dB
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FR1 n77 / 50MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1
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30.000 MHz 1.000 GHz 1.000 MHz 973.45289 MHz -49.88 dem -36.88 d& 20.000 MHz 1.000 GHz 1.000 MHz 938,20018 MHz -£0.04 dem -37.04 de
1.000 GHz 3.430 GHz 1.000 MHz 3.22089 GHz -46.82 dBm -33.82 dB 1.000 GHz 3.430 GHz 1.000 MHz 3.24545 GHz -46.65 dBm -33.65 dB
3.575 GHz 10.000 GHz 1.000 MHz 6.90271 GHz -42.51 dBm -29.51 dB 3.575 GHz 10.000 GHz 1.000 MHz 6.95283 GHz -42.04 dBm -20.04 dB
10.000 GHz 2E5.000 GHz 1.000 MHz 17.65800 GHz -42.72 dem -29.72 d& 10.000 GHz 25.000 GHz 1.000 MHz 17.66359 GHz -42.65 deém -20.65 de
25.000 GHz 40.000 GHz 1.000 MHz 39.89805 GHz -38.88 dBm -25.88 dB 25.000 GHz 40.000 GHz 1.000 MHz 39.87508 GHz -38.77 dBm -25.77 dB
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1.000 GHz 3.430 GHz 1.000 MHz 3.27101 GHz -47.08 dBm -34.08 d&
3.575 GHz 10.000 GHz 1.000 MHz 6.97253 GHz -44.52 dBm -31.52 d&
10.000 GHz 25.000 GHz 1.000 MHz 17.99873 GHz -42.83 dém -29.83 dg
25.000 GHz 40.000 GHz 1.000 MHz 39.89711 GHz -38.81 dBm -25.81 dB
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FR1 n77 / 60MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Spectrum [ spectrum by
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30.000 MHz 1.000 GHz 1.000 MHz 965.45239 MHz -£0.07 dem -37.07 de 20.000 MHz 1.000 GHz 1.000 MHz 894,17521 MHz -£0.01 dém -37.01 de
1.000 GHz 3.430 GHz 1.000 MHz 3.42954 GHz -46.78 dBm -33.78 dB 1.000 GHz 3.430 GHz 1.000 MHz 3.23092 GHz -47.05 dBm -34.05 dB
3.575 GHz 10.000 GHz 1.000 MHz 6.88258 GHz -41.60 dBm -28.60 di 3.575 GHz 10.000 GHz 1.000 MHz 6.92242 GHz -42.62 dBm -20.62 di
10.000 GHz 2E5.000 GHz 1.000 MHz 17.66546 GHz -42.89 dem -22.89 d& 10.000 GHz 25.000 GHz 1.000 MHz 17.66218 GHz -42.638 deém -20.68 de
25.000 GHz 40.000 GHz 1.000 MHz 39.99742 GHz -38.78 dBm -25.78 dB 25.000 GHz 40.000 GHz 1.000 MHz 39.88961 GHz -38.94 dBm -25.94 dB
L JU J L ] J 4 (]
Data 0B: 0.DEC.2021 O

Highest Channel / 1RB1

Spectrum

Ref Level 0.00 dem Offset 12,99 dB Mode Sweep

SGL Count 1004100

@1 AvaPwr

Limit iheuk

LINE_ABS

10 AﬂH,vl.‘ ‘[‘URIOUS

SPURIOUS_LIMNE_ARS,

20de

-30 dBm

-40 di

| ety

&0 dB
-70 dBm
-80 dem
90 dB
Start 30.0 MHz 91005 pts Stop 40.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 953.33042 MHz -50.00 dém -37.00 d&
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3.575 GHz 10.000 GHz 1.000 MHz 6.96268 GHz -42.03 dBm -29.03 d&
10.000 GHz 25.000 GHz 1.000 MHz 17.68880 GHz -42.61 dBm -29.61 di
25.000 GHz 40.000 GHz 1.000 MHz 39.87883 GHz -38.71 dBm -25.71 dB
L J J -
ate

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ16SR

Page Number : A48 of A51

Report Issued Date : Jan. 06, 2022

Report Version : Rev. 01



searron as. FCC RF Test Report

Report No. : FG1IN1013-03G

FR1 n77 / 80MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1
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30.000 MHz 1.000 GHz 1.000 MHz 931.02599 MHz -49.77 dem -36.77 d& 20.000 MHz 1.000 GHz 1.000 MHz 959,14B896 MHz -£0.09 deém -37.092 de
1.000 GHz 3.430 GHz 1.000 MHz 3.41254 GHz -46.73 dBm -33.73 dB 1.000 GHz 3.430 GHz 1.000 MHz 3.23122 GHz -46.95 dBm -33.95 dB
3.575 GHz 10.000 GHz 1.000 MHz 6.90229 GHz -40.93 dBm -27.93 dB 3.575 GHz 10.000 GHz 1.000 MHz 6.92199 GHz -41.97 dém -28.97 dB
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Frequency Stability

Test Conditions FR1 n77 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0028
30 Normal Voltage 0.0031
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0035

-10 Normal Voltage 0.0041 PASS
-20 Normal Voltage 0.0041
-30 Normal Voltage 0.0052
20 Maximum Voltage 0.0022
20 Normal Voltage 0.0000
20 Battery End Point 0.0121

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Temperature : 22~23°C

Test Engineer : Chris Chen

Relative Humidity : 41~42%

Note: Pre-scanned harmonic for the different antenna combinations for EN-DC mode, we choose the worst

antenna mode to test.

EN-DC_41A_n77 / LTE 20MHz + NR 20MHz / QPSK / ANT4(LTE) & ANT5(NR)
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HV)
(dB) (dBm) (dB) (dBi)
6900 -62.17 -13 -49.17 -72.65 2.76 13.24 H
10374 -57.56 -13 -44.56 -67.15 3.42 13.01 H
Middle 13806 -57.41 -13 -44.41 -67.02 3.83 13.44 H

6900 -58.54 -13 -45.54 -68.98 2.80 13.24 V

10374 -52.72 -13 -39.72 -62.27 3.46 13.01 V

13806 -55.19 -13 -42.19 -64.75 3.88 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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